








Section VI - PARTS (cont'd)
CONTROL & CROSSROD ASSEMBLY

VI-9

Section VI - PARTS (cont'd)
HYDRAULICS

1 1 0806594 OIL RESERVOIR W/FILTER
2 1 0306157 WINCH MOTOR, 4 TON
3 1 * PTO
4 1 0306031 PUMP - 15 GPM
5 1 0301640 BED TILT CYLINDER LOCK VALVE
6 2 0302867 BED TILT CYLINDER
7 1 0302178 WHEEL LIFT EXTEND CYLINDER
8 1 0301970 BED EXTEND CYLINDER
9 1 0308372 WHEEL LIFT CYLINDER

10 1 0302179 5 SPOOL VALVE BODY
11 1 0306182 HEAT SHRINK, BLACK 2" x 72" LG.
12 2 * WINCH HOSES
13 2 0301403 HOSE ASSEMBLY 80-1/2"
14 2 0301478 HOSE ASSEMBLY 60"
15 2 0301524 HOSE ASSEMBLY 14"
16 2 0301660 HOSE ASSEMBLY 21"
17 2 0301878 HOSE ASSEMBLY 137"
18 1 0306071 HOSE ASSEMBLY 58"
19 1 0301658 HOSE ASSEMBLY 128"
20 1 * HOSE ASSEMBLY
21 1 * HOSE ASSEMBLY
22 1 0704802 HOSE, RETURN 3/4" x 192"
23 1 0306080 HOSE, SUCTION 1" x 11'
24 2 0308296 LOCK ON STEM 3/4" MALE NPT
25 1 0300056 HYDRAULIC FITTING 1" HOSE BARB
26 2 0300041 HYDRAULIC FITTING 8MJ-8MB
27 1 0300065 HYDRAULIC FITTING12FPX-12MB
28 8 0300044 HYDRAULIC FITTING 6MJ-8MB
29 1 0300865 HYDRAULIC COUPLING 8MJ-8MJ
30 1 0302757 HYDRAULIC FITTING 8MJ-16MB
31 1 0300492 HYDRAULIC FITTING 1" HOSE BARB (16MB)
32 6 0306143 HYDRAULIC FITTING 6MJ-6MB 90 DEG.

` 33 2 0300229 HYDRAULIC FITTING 8MJ-8MP 90 DEG.
34 2 0301470 HYDRAULIC FITTING 6MJ-8MB 90 DEG.
35 2 0301522 HYDRAULIC FITTING 6MJ-6MB
36 1 0300206 HYDRAULIC FITTING 6MJ-6MBP BRANCH TEE
37 1 0301694 HYDRAULIC FITTING (ORIFICE TEE)
38 2 0301424 HYDRAULIC FITTING 6MJ-4MP

` 39 1 0300789 HYDRAULIC FITTING 8MJ-10MB
40 1 9018399 IMMERSION FILTER ASSEMBLY

1 9018309 IMMERSION FILTER ELEMENT

* CONTACT DISTRIBUTOR FOR ADDITIONAL INFORMATION

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

VI-10



VI-12VI-11

1 6 0300341 KNOB, BLACK (FLAT)
2 2 0300834 KNOB, RED
3 10 0301638 BRACKET, CONTROL HANDLE
4 2 0301720 KNOB, BALL
5 1 0302179 5-SPOOL CONTROL VALVE
6 10 0306006 SPRING, ANTI-RATTLE
7 4 0306122 END CAP, CONTROL HANDLE ROD
8 12 0400121 3/8-16 x 3/4" HHCS GR5 Z
9 3 0400140 3/8-16 x 4" HHCS GR5 Z
10 5 0400243 3/8-16, J-NUT TINNERMAN
11 10 0400392 3/8-16 NYLON LOCK NUT Z
12 10 0400393 3/8-16 HEX JAM NUT Z
13 15 0400465 5/16" SAE FLAT WASHER Z
14 5 0400482 3/8" LOCK WASHER Z
15 10 0400532 5/16" x 1" CLEVIS PIN Z
16 10 0403067 BOWTIE - Z
17 2 0705242 ROD, CONT. HANDLE 5 SPOOL
18 1 0720456 UHMW ANGLE
19 2 0809135 CONTROL HANDLE (FWD. INNER) LONG
20 2 0809138 CONTROL HANDLE (FWD. OUTER) LONG
21 2 0809136 CONTROL HANDLE (REAR INNER) LONG
22 2 0809137 CONTROL HANDLE (REAR OUTER) LONG
23 4 0806111 CONTROL ROD WELDMENT
24 5 0800800 CONTROL ROD LINK
25 1 0806112 CONTROL ROD WELDMENT (ANTI-TILT)
26 2 0809134 CONTROL HANDLE WELDMENT (CTR) LONG

Section VI - PARTS (cont'd)
CONTROL & CROSSROD ASSEMBLY

Section VI - PARTS (cont'd)
EXTREME ANGLE LOCK MECHANISM

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION



VI-12VI-11

1 6 0300341 KNOB, BLACK (FLAT)
2 2 0300834 KNOB, RED
3 10 0301638 BRACKET, CONTROL HANDLE
4 2 0301720 KNOB, BALL
5 1 0302179 5-SPOOL CONTROL VALVE
6 10 0306006 SPRING, ANTI-RATTLE
7 4 0306122 END CAP, CONTROL HANDLE ROD
8 12 0400121 3/8-16 x 3/4" HHCS GR5 Z
9 3 0400140 3/8-16 x 4" HHCS GR5 Z
10 5 0400243 3/8-16, J-NUT TINNERMAN
11 10 0400392 3/8-16 NYLON LOCK NUT Z
12 10 0400393 3/8-16 HEX JAM NUT Z
13 15 0400465 5/16" SAE FLAT WASHER Z
14 5 0400482 3/8" LOCK WASHER Z
15 10 0400532 5/16" x 1" CLEVIS PIN Z
16 10 0403067 BOWTIE - Z
17 2 0705242 ROD, CONT. HANDLE 5 SPOOL
18 1 0720456 UHMW ANGLE
19 2 0809135 CONTROL HANDLE (FWD. INNER) LONG
20 2 0809138 CONTROL HANDLE (FWD. OUTER) LONG
21 2 0809136 CONTROL HANDLE (REAR INNER) LONG
22 2 0809137 CONTROL HANDLE (REAR OUTER) LONG
23 4 0806111 CONTROL ROD WELDMENT
24 5 0800800 CONTROL ROD LINK
25 1 0806112 CONTROL ROD WELDMENT (ANTI-TILT)
26 2 0809134 CONTROL HANDLE WELDMENT (CTR) LONG

Section VI - PARTS (cont'd)
CONTROL & CROSSROD ASSEMBLY

Section VI - PARTS (cont'd)
EXTREME ANGLE LOCK MECHANISM

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION



VI-14VI-13

Section VI - PARTS (cont'd)
EXTREME ANGLE LOCK MECHANISM

1 6 0300113 GREASE FITTING, STRAIGHT
2 1 0300845 COMPRESSION SPRING
3 4 0301670 BRONZE BUSHING
4 4 0301588 CLEVIS, 1/2"-13 THREADS
5 4 0400410 NUT, 1/2"-13 HEX JAM
6 2 0400430 NUT, 3/4"-10 HEX NYLOK
7 5 0400492 WASHER, 1/2" FLAT
8 4 0400510 WASHER, 3/4" FLAT
9 6 0400537 CLEVIS PIN, 1/2" X 1-1/2"
10 6 0400549 COTTER PIN, 1/8" X 1"
11 1 0400560 ROLL PIN, 5/32" X 1"
12* 1 0720083 LOCK HOUSING BRACKET (DRIVER SIDE)
13* 1 0720084 LOCK HOUSING BRACKET (PASSENGER SIDE)
14 2 0720120 LOCK PIN
15* 1 0720121 LOCK PIN HOUSING
16* 2 0720122 LOCK PIN HOUSING GUSSET
17 1 0720132 POSITION PIN, LOCK / UNLOCK
18* 1 0805213 LOCK PLATE WELDMENT (DRIVER SIDE)
19* 1 0805214 LOCK PLATE WELDMENT (PASSENGER SIDE)
20 1 0805247 LINKAGE CONTROL ARM (DRIVER SIDE)
21 1 0805248 LINKAGE CONTROL ARM (PASSENGER SIDE)
22* 1 0805249 PIVOT PIN MOUNTING PLATE (DRIVER SIDE)
23* 1 0805250 PIVOT PIN MOUNTING PLATE (PASS.  SIDE)
24 1 0805251 LOCK PIN LINKAGE (DRIVER SIDE)
25 1 0805252 LOCK PIN LINKAGE (PASSENGER SIDE)
26 2 0805253 CENTER LINKAGE

*NOT SHOWN

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

Section VI - PARTS (cont'd)
4 TON HYDRAULIC WINCH



VI-14VI-13

Section VI - PARTS (cont'd)
EXTREME ANGLE LOCK MECHANISM

1 6 0300113 GREASE FITTING, STRAIGHT
2 1 0300845 COMPRESSION SPRING
3 4 0301670 BRONZE BUSHING
4 4 0301588 CLEVIS, 1/2"-13 THREADS
5 4 0400410 NUT, 1/2"-13 HEX JAM
6 2 0400430 NUT, 3/4"-10 HEX NYLOK
7 5 0400492 WASHER, 1/2" FLAT
8 4 0400510 WASHER, 3/4" FLAT
9 6 0400537 CLEVIS PIN, 1/2" X 1-1/2"
10 6 0400549 COTTER PIN, 1/8" X 1"
11 1 0400560 ROLL PIN, 5/32" X 1"
12* 1 0720083 LOCK HOUSING BRACKET (DRIVER SIDE)
13* 1 0720084 LOCK HOUSING BRACKET (PASSENGER SIDE)
14 2 0720120 LOCK PIN
15* 1 0720121 LOCK PIN HOUSING
16* 2 0720122 LOCK PIN HOUSING GUSSET
17 1 0720132 POSITION PIN, LOCK / UNLOCK
18* 1 0805213 LOCK PLATE WELDMENT (DRIVER SIDE)
19* 1 0805214 LOCK PLATE WELDMENT (PASSENGER SIDE)
20 1 0805247 LINKAGE CONTROL ARM (DRIVER SIDE)
21 1 0805248 LINKAGE CONTROL ARM (PASSENGER SIDE)
22* 1 0805249 PIVOT PIN MOUNTING PLATE (DRIVER SIDE)
23* 1 0805250 PIVOT PIN MOUNTING PLATE (PASS.  SIDE)
24 1 0805251 LOCK PIN LINKAGE (DRIVER SIDE)
25 1 0805252 LOCK PIN LINKAGE (PASSENGER SIDE)
26 2 0805253 CENTER LINKAGE

*NOT SHOWN

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

Section VI - PARTS (cont'd)
4 TON HYDRAULIC WINCH



VI-16VI-15

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

Section VI - PARTS (cont'd)
4 TON HYDRAULIC WINCH

1 1 0300261 LEVER
2 1 0300290 COUPLING
3 1 0300381 DRUM
4 1 0300398 YOKE
5 1 0300399 SCREW
6 2 0300447 GASKET
7 1 0300448 KEY
8 1 0300449 SCREW
9 1 0300450 KEY
10 1 0300451 SHAFT
11 1 0300452 CLUTCH HOUSING
12 5 0300453 BUSHING
13 1 0300454 SCREW
14 1 0300455 SPRING
15 1 0300456 BALL
16 1 0300458 SPACER
17 2 0300459 PLUG
18 1 0300460 HOUSING
19 1 0300461 PLUG
20 1 0300462 REDUCER
21 1 0300463 DRAG BRAKE
22 1 0300464 SPRING
23 16 0300465 SCREW
24 1 0300466 CAP
25 2 0300467 BEARING
26 1 0300468 WORM
27 1 0300471 SEAL
28 1 0300472 HUB
29 1 0300473 GEAR
30 6 0300474 WASHER
31 6 0300475 SCREW
32 1 0300476 GASKET
33 1 0600477 COVER
34 4 0300569 SCREW
35 1 0300694 CAP ADAPTER
36 1 0300695 SCREW
37 2 -- KEY
38 1 -- SHAFT
39 2 -- KEY
40 1 -- CLUTCH

1 0300250 4 TON WORM WINCH ASSEMBLY

* When ordering specify which serial number.

Section VI - PARTS (cont'd)
WINCH CLUTCH CONTROL

1 1 0301397 GREASE FITTING, 90°
2 1 0301532 "T" HANDLE
3 1 0301588 ADJUSTING YOKE
4 1 0306015 SPRING COMPRESSION
5 1 0400116 SCREW, 5/16"-18 X 1/2" SQ HD SET
6 2 0400126 SCREW, 3/8"-16 X 1" HEX HD CAP
7 2 0400392 NUT, 3/8"-16 NYLOK
8 1 0400410 NUT, 1/2"-13 JAM
9 4 0400492 WASHER, 1/2" FLAT
10 1 0400537 PIN, 1/2" X 1-1/2" CLEVIS
11 1 0400546 PIN, 1/8" X 1-1/4" COTTER
12 2 0400560 PIN, 5/32" X 1" ROLL
13 1 0710918 MOUNTING ANGLE
14 1 0710919 SPRING HOLDER
15 1 0805170 CONTROL ROD
16 1 0805151 BELL CRANK

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION



VI-16VI-15

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

Section VI - PARTS (cont'd)
4 TON HYDRAULIC WINCH

1 1 0300261 LEVER
2 1 0300290 COUPLING
3 1 0300381 DRUM
4 1 0300398 YOKE
5 1 0300399 SCREW
6 2 0300447 GASKET
7 1 0300448 KEY
8 1 0300449 SCREW
9 1 0300450 KEY
10 1 0300451 SHAFT
11 1 0300452 CLUTCH HOUSING
12 5 0300453 BUSHING
13 1 0300454 SCREW
14 1 0300455 SPRING
15 1 0300456 BALL
16 1 0300458 SPACER
17 2 0300459 PLUG
18 1 0300460 HOUSING
19 1 0300461 PLUG
20 1 0300462 REDUCER
21 1 0300463 DRAG BRAKE
22 1 0300464 SPRING
23 16 0300465 SCREW
24 1 0300466 CAP
25 2 0300467 BEARING
26 1 0300468 WORM
27 1 0300471 SEAL
28 1 0300472 HUB
29 1 0300473 GEAR
30 6 0300474 WASHER
31 6 0300475 SCREW
32 1 0300476 GASKET
33 1 0600477 COVER
34 4 0300569 SCREW
35 1 0300694 CAP ADAPTER
36 1 0300695 SCREW
37 2 -- KEY
38 1 -- SHAFT
39 2 -- KEY
40 1 -- CLUTCH

1 0300250 4 TON WORM WINCH ASSEMBLY

* When ordering specify which serial number.

Section VI - PARTS (cont'd)
WINCH CLUTCH CONTROL

1 1 0301397 GREASE FITTING, 90°
2 1 0301532 "T" HANDLE
3 1 0301588 ADJUSTING YOKE
4 1 0306015 SPRING COMPRESSION
5 1 0400116 SCREW, 5/16"-18 X 1/2" SQ HD SET
6 2 0400126 SCREW, 3/8"-16 X 1" HEX HD CAP
7 2 0400392 NUT, 3/8"-16 NYLOK
8 1 0400410 NUT, 1/2"-13 JAM
9 4 0400492 WASHER, 1/2" FLAT
10 1 0400537 PIN, 1/2" X 1-1/2" CLEVIS
11 1 0400546 PIN, 1/8" X 1-1/4" COTTER
12 2 0400560 PIN, 5/32" X 1" ROLL
13 1 0710918 MOUNTING ANGLE
14 1 0710919 SPRING HOLDER
15 1 0805170 CONTROL ROD
16 1 0805151 BELL CRANK

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION



Section VI - PARTS (cont'd)
BED LOCK ASSEMBLY

VI-17

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

1 1 0809181 BED LOCK WELDMENT
2 2 0809182 BED LOCK HOLD-DOWN
3 2 0809183 MOUNTING BRACKET
4 8 0400181 BOLT, 1/2-13 x 1-1/2 HHCS ZP GRADE 5
5 8 0400408 NYLON LOCK NUT, 1/2-13 ZP
6 8 0403040 FLAT WASHER, 1/2 ZP
7 4 0400260 BOLT, HHCS 5/8-11 x 2 ZP GRADE 5
8 8 0400421 NUT, 5/8-11 NYLON LOCK ZP
9 8 0400505 FLAT WASHER 5/8 ZP
10 4 0403068 CARRIAGE BOLT 5/8-11 x 1-3/4 ZP GRADE 5

VI-18

Section VI - PARTS (cont'd)
CABLE TENSIONER ASSEMBLY

(STANDARD 4-TON WINCH)

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

1 2 0301729 TENSIONING SPRING
2 2 0400126 SCREW, 3/8"-16 X 1" HEX HD CAP
3 2 0400130 SCREW, 3/8"-16 X 3-1/2" HEX HD CAP
4 2 0400480 WASHER, 3/8" FLAT
5 4 0400392 NUT, 3/8"-16 HEX NYLOK
6 2 0400554 ROLL PIN, 3/8" X 1"
7 1 0800908 TENSIONING PLATE
8 1 0800909 CABLE TENSIONER BRACKET

7



Section VI - PARTS (cont'd)
BED LOCK ASSEMBLY

VI-17

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

1 1 0809181 BED LOCK WELDMENT
2 2 0809182 BED LOCK HOLD-DOWN
3 2 0809183 MOUNTING BRACKET
4 8 0400181 BOLT, 1/2-13 x 1-1/2 HHCS ZP GRADE 5
5 8 0400408 NYLON LOCK NUT, 1/2-13 ZP
6 8 0403040 FLAT WASHER, 1/2 ZP
7 4 0400260 BOLT, HHCS 5/8-11 x 2 ZP GRADE 5
8 8 0400421 NUT, 5/8-11 NYLON LOCK ZP
9 8 0400505 FLAT WASHER 5/8 ZP
10 4 0403068 CARRIAGE BOLT 5/8-11 x 1-3/4 ZP GRADE 5

VI-18

Section VI - PARTS (cont'd)
CABLE TENSIONER ASSEMBLY

(STANDARD 4-TON WINCH)

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

1 2 0301729 TENSIONING SPRING
2 2 0400126 SCREW, 3/8"-16 X 1" HEX HD CAP
3 2 0400130 SCREW, 3/8"-16 X 3-1/2" HEX HD CAP
4 2 0400480 WASHER, 3/8" FLAT
5 4 0400392 NUT, 3/8"-16 HEX NYLOK
6 2 0400554 ROLL PIN, 3/8" X 1"
7 1 0800908 TENSIONING PLATE
8 1 0800909 CABLE TENSIONER BRACKET

7



Section VI - PARTS (cont'd)
CABLE ROLLER ASSEMBLY

1 -- 0900892 CABLE ROLLER ASSEMBLY
2 2 0400177 SCREW, 1/2"-13 X 1-1/4" HEX HD
3 2 0400408 NUT, 1/2"-13 NYLOK
4 1 0805037 CABLE ROLLER GUIDE WELDMENT

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

VI-19

1 0805273 DOCK STABILIZER WELDMENT

REF. PART
NO. NUMBER DESCRIPTION

DOCK STABILIZER

VI-20

Section VI - PARTS (cont'd)
OPTIONAL DASHBOARD PANEL

Battery High Amp
Circuit Breaker

Auxilary Power
Protector

10 position
Junction Box

Power UP Switch
Panel (backside)

From Factory Harness

Battery
Left Turn

Right Trun
Back Up

P
T

O
B

eaco
n

F
lash

W
o

rk U
p

W
o

rk D
o

w
n

Ignition
(Red)

Marker
Left Turn

Right Turn
Back Up

40A

20A

20A

20A



Section VI - PARTS (cont'd)
CABLE ROLLER ASSEMBLY

1 -- 0900892 CABLE ROLLER ASSEMBLY
2 2 0400177 SCREW, 1/2"-13 X 1-1/4" HEX HD
3 2 0400408 NUT, 1/2"-13 NYLOK
4 1 0805037 CABLE ROLLER GUIDE WELDMENT

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

VI-19

1 0805273 DOCK STABILIZER WELDMENT

REF. PART
NO. NUMBER DESCRIPTION

DOCK STABILIZER

VI-20

Section VI - PARTS (cont'd)
OPTIONAL DASHBOARD PANEL

Battery High Amp
Circuit Breaker

Auxilary Power
Protector

10 position
Junction Box

Power UP Switch
Panel (backside)

From Factory Harness

Battery
Left Turn

Right Trun
Back Up

P
T

O
B

eaco
n

F
lash

W
o

rk U
p

W
o

rk D
o

w
n

Ignition
(Red)

Marker
Left Turn

Right Turn
Back Up

40A

20A

20A

20A



VI-22VI-21

1 1 0301970 CYLINDER, BED EXTEND
2 -- 0308385 SEAL KIT, BED EXTEND

1 2 0302867 CYLINDER, BED TILT
2 -- 0308385 SEAL KIT, BED TILT

Section VI - PARTS (cont'd)
HYDRAULIC CYLINDERS

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

Section VI - PARTS (cont'd)
HYDRAULIC CYLINDERS

1 1 0302178 CYLINDER, WHEEL LIFT EXTEND
2 -- 0308388 SEAL KIT, WHEEL LIFT EXTEND

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

1 1 0308372 CYLINDER, WHEEL LIFT UP/DOWN
2 -- 0308389 SEAL KIT, WHEEL LIFT UP/DOWN



VI-22VI-21

1 1 0301970 CYLINDER, BED EXTEND
2 -- 0308385 SEAL KIT, BED EXTEND

1 2 0302867 CYLINDER, BED TILT
2 -- 0308385 SEAL KIT, BED TILT

Section VI - PARTS (cont'd)
HYDRAULIC CYLINDERS

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

Section VI - PARTS (cont'd)
HYDRAULIC CYLINDERS

1 1 0302178 CYLINDER, WHEEL LIFT EXTEND
2 -- 0308388 SEAL KIT, WHEEL LIFT EXTEND

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

1 1 0308372 CYLINDER, WHEEL LIFT UP/DOWN
2 -- 0308389 SEAL KIT, WHEEL LIFT UP/DOWN



VI-24VI-23

Section VI - PARTS (cont'd)
LIGHT KIT

1 0301390 LIGHT, SEALED RED (STOP & TURN)
2 0302201 LIGHT, SEALED WHITE (BACK-UP)
3 0304127 TAIL LIGHT GROMMET

1 0301740 TAIL LIGHT GROMMET
2 0301741 LIGHT, SEALED RED (MARKER)
3 0301742 LIGHT, SEALED AMBER (MARKER)

REF. PART
NO. NUMBER DESCRIPTION

REF. PART
NO. NUMBER DESCRIPTION

Section VI - PARTS (cont'd)
LIGHT KIT

1 GP132 LIGHT, AMBER MARKER, RECTANGULAR (COMPLETE)
GP131 LIGHT, RED MARKER, RECTANGULAR (COMPLETE)

REF. PART
NO. NUMBER DESCRIPTION

REF. PART
NO. NUMBER DESCRIPTION

1 LT0118 LIGHT, AMBER MARKER, RECTANGULAR (COMPLETE)
LT0119 LIGHT, RED MARKER, RECTANGULAR (COMPLETE)

2-3

1



VI-24VI-23

Section VI - PARTS (cont'd)
LIGHT KIT

1 0301390 LIGHT, SEALED RED (STOP & TURN)
2 0302201 LIGHT, SEALED WHITE (BACK-UP)
3 0304127 TAIL LIGHT GROMMET

1 0301740 TAIL LIGHT GROMMET
2 0301741 LIGHT, SEALED RED (MARKER)
3 0301742 LIGHT, SEALED AMBER (MARKER)

REF. PART
NO. NUMBER DESCRIPTION

REF. PART
NO. NUMBER DESCRIPTION

Section VI - PARTS (cont'd)
LIGHT KIT

1 GP132 LIGHT, AMBER MARKER, RECTANGULAR (COMPLETE)
GP131 LIGHT, RED MARKER, RECTANGULAR (COMPLETE)

REF. PART
NO. NUMBER DESCRIPTION

REF. PART
NO. NUMBER DESCRIPTION

1 LT0118 LIGHT, AMBER MARKER, RECTANGULAR (COMPLETE)
LT0119 LIGHT, RED MARKER, RECTANGULAR (COMPLETE)

2-3

1



VI-26VI-25

Section VI - PARTS (cont'd)
LIGHT KIT

1 0303109 WORK LIGHT (COMPLETE)
2 0304146 HOUSING, WORK LIGHT
3 0304148 MOUNTING BRACKET
4 0304149 MOUNTING SCREW
5 0304150 LOCKWASHER
6 0304151 PIVOT SCREW
7 0304152 BULB, WORK LIGHT
8 0304153 NUT

REF. PART
NO. NUMBER DESCRIPTION

1 174008003 RECTANGULAR WORK LIGHT (COMPLETE)
2 0304146 HOUSING, WORK LIGHT
3 0304148 MOUNTING BRACKET
4 0304149 MOUNTING SCREW
5 0304150 LOCKWASHER
6 0304151 PIVOT SCREW
7 0304152 BULB, WORK LIGHT
8 0304153 NUT

REF. PART
NO. NUMBER DESCRIPTION

Section VI - PARTS (cont'd)
LIGHT KIT

1 0308502 LED MARKER LIGHT
2 0308503 GROMMET

REF. PART
NO. NUMBER DESCRIPTION

2

1



VI-26VI-25

Section VI - PARTS (cont'd)
LIGHT KIT

1 0303109 WORK LIGHT (COMPLETE)
2 0304146 HOUSING, WORK LIGHT
3 0304148 MOUNTING BRACKET
4 0304149 MOUNTING SCREW
5 0304150 LOCKWASHER
6 0304151 PIVOT SCREW
7 0304152 BULB, WORK LIGHT
8 0304153 NUT

REF. PART
NO. NUMBER DESCRIPTION

1 174008003 RECTANGULAR WORK LIGHT (COMPLETE)
2 0304146 HOUSING, WORK LIGHT
3 0304148 MOUNTING BRACKET
4 0304149 MOUNTING SCREW
5 0304150 LOCKWASHER
6 0304151 PIVOT SCREW
7 0304152 BULB, WORK LIGHT
8 0304153 NUT

REF. PART
NO. NUMBER DESCRIPTION

Section VI - PARTS (cont'd)
LIGHT KIT

1 0308502 LED MARKER LIGHT
2 0308503 GROMMET

REF. PART
NO. NUMBER DESCRIPTION

2

1



VI-27

Section VI - PARTS (cont'd)
OPTIONAL LIGHTING ACCESSORIES

1 2 124001001 SPOT LIGHT W/GASKET
2 2 0300897 GROMMET, RUBBER
3 8 0400043 #10-24 X 1" MACHINE SCREW
4 2 0400392 NUT, 3/8"-16 HEX NYLOK
5 2 0709872 RUBBER CUSHION
6 2 0801777 "T" BOLT ADAPTER

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

NOTES



VI-39

Section VI - PARTS (cont'd)
OPTIONAL EQUIPMENT

TOWING SLING

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

1 2 0300176 "J" HOOK ASSEMBLY
2 8 0400105 SCREW, 5/16"-18 X 1-1/4" SELF-TAPPING
3 8 0400156 CARRIAGE BOLT, 3/8"-16 X 1-1/4"
4 8 0400392 NUT, 3/8"-16 HEX NYLOK
5 2 0701919 TOW SLING BELT
6 2 0701920 GRIP PLATE
7 1 0800608 CHAIN KEEPER, LEFT
8 1 0800609 CHAIN KEEPER, RIGHT
9 2 0800873 BELT RETAINER

NOTES



VI-39

Section VI - PARTS (cont'd)
OPTIONAL EQUIPMENT

TOWING SLING

REF. NO. PART
NO. REQ'D NUMBER DESCRIPTION

1 2 0300176 "J" HOOK ASSEMBLY
2 8 0400105 SCREW, 5/16"-18 X 1-1/4" SELF-TAPPING
3 8 0400156 CARRIAGE BOLT, 3/8"-16 X 1-1/4"
4 8 0400392 NUT, 3/8"-16 HEX NYLOK
5 2 0701919 TOW SLING BELT
6 2 0701920 GRIP PLATE
7 1 0800608 CHAIN KEEPER, LEFT
8 1 0800609 CHAIN KEEPER, RIGHT
9 2 0800873 BELT RETAINER

NOTES



8503 Hilltop Drive � Ooltewah, Tennessee 37363 � (423) 238-7227
www.millerind.com

2020cov.p65 6/1/01, 4:31 PM4




